Symbolische Darstellung .
Symbolic lllustration Ersatzteilliste

Replacement Parts

1| EEITY 088 BR 104411144 |=|
7510060 =
o 7520060 P
* . e —— ‘ o B
g 1Ry A RO g TR - 22
- - . . =
i I e > o S5 2
\ =< Beschreibung TS| By
S S ot £ g¢
T Description << |
1 Gehause kpl. Betr. Nr. 1144 078-3 152356 34
Body ass. loco no. 1144 078-3
2 Pantograpl}: OBB Typ 6A 85496 18
Pantograpl
3 Stirn + Seitenfenster gepragt 137635 6
Part set window marked
4 TS - Lichtleiter; Linsen 132206 9
Part set light conductor; lenses
5 Dachgitter+Dachgitterwanne 148171 12
Roof grid+ roof grid tub
6 Seitengitter mitte lang links 132347 6
Middle lon grid left
7 Seitengitter mitte kurz 132348 6
Middle short grid
Lichtabdeckung 148104 4
Light cover
9 GF-Schraube M1,6x4 mm 114850 3
GF - Screw
10 TS - Gehause 148154 9
Part set body
" Isolatorsatz 132227 9
Insulator set
12 TS-Isolatorsatz; Antenne 132228 9
Part set-Insulator set; antenna
13 Makrofon lackiert 132343 3
Horn coated
14 Platine kpl. 152355 22
PCB compl.
15 Fihrerstand 148152 7
Drivers cab
16 Puffer mit Loch 149498 3
Buffer with hole
17 Hauptleitung 135591 8
Main roof wire
18 TS-Griffe 137639 12
Part set door handle
19 GF-Schraube M1,6x5 mm 115269 3
GF-screw
20 TS - Lichtabdeckungen 135585 5
Part set light holders
21 Scheibenwischer |+r 148181 6
Wiper left-+right
22 Puffer o. Loch 149499 3
Buffer w/o hole
23 Inneneinrichtung 132275 6
PCB Base
24 TS-Fahrwerk 132276 10
Part set-Chassis
25 TS - Spiegel offen+geschlossen 132353 6
Part set cab mirors open + closed
26 Steckteile fiir Betrieb 132521 9
Part set for running
27 Umlaufblelch 137640 6
Runway plate
28 Briickenstecker 133241 10
Jumper
29 TS - UIC Dosen 138585 6
Part set UIC socket
30 GF-Schraube M1,6x6 mm 114836 3
GF-Screw
31 TS - Puffergriffe 135583 9
Part set buffer handles
32 Lichtleiter Fiihrerstand 148155 4
Drivers cab light conductor
33 Waschdse 135590 3
Screen washer nozzle
34 TS-Lichtabdeckungen 148108 5
Part set-Light covers
35 Dachleitung 148168 4
Roof wire
36 Sockel+Hauptschaltergrundplatte 148169 5
Sleeve+Main switch ground plate
37 Primarspannungswandler 148170 4
Primary voltage converter
38 STA-Zuleitung 148173 3
STA-Line
39 Isolator Dachleitung 148174 5
Roof wiring isolator
40 Hauptschalter+Hauptschalter Oberteil 148175 5
Main switch+Main switch upper part
] Leitung 2 148176 4
Wire 2
42 Isolator 1 148177 4
Isolator
50 Aufkleber Fuhrerstand ‘ 152357 ‘ 6 43 :zg:g%g: 2 148178 4
Soprg ke driver cab 44| Antenne kurz 148179 | 3
51 | Sounddecoder 22 Plux 47377 [ 39 short antenna.
Sounddecoder 22 Plux 45 Seitengitter mitte lang rechts 132349 6
57 Lautsprech 129524 3 Middle long grid right
| Egeegk‘zrr 46 | Seitengitter 132522 | 6
Lout
53 | TS - Lautsprecherhalter 136095 7 yyi E?M%t?.. Betrich 5358 3
Part set for loudspeaker eckteile fur betrie
Anderungen in Konstruktion und Ausfiihrung vorbehalten Part set for running
We reserve the right to change the construction and specification 48 Eac?%nﬁdl 148109 7
oof handle
Auflage 02/2025 Blatt 4153  Best. Nr. 7500060930 49 Dachgitter 148355 9
Edition 02/2025 Page 4153  Order no 7500060930 Roof grill




Symbolische Darstellung .
Symbolic Illustration Ersatzteilliste

Replacement Parts

JEUT 08B  BR1044/1144 |=|
7510060

7520060

w
O
(@ueo

g2
-] g |28
=< Beschreibung ~ S| 239
3 38 o tt o .2
[o- Description << | £&
1 Haftringsatz 10Stk. 12,9-14,6mm 40070 -
Setz with traction tires 10 pieces
2 Motor 2Schwungmasse+Kardaanschale KM 146020 25
Motor 2flywheels+cardan reception
3 Beilagscheibe 86108 3
Washer
4 Kardanschale kurz 87129 4
Cardan bearing short
5 Standardkupplung 89246 6
Standard coupling
6 Lager fiir Schneckenachse 89749 6
5 Bearing for worm axle
8 GF-Schraube M1,6x5 mm 115269 3
GF-Screw
9 TS - DG-Blende li.+re. 132375 12
Part set bogies Left + right
10 Getriebeboden 132203 9
Gear bottom
1" Getriebesatz 2-tlg. 132204 1"
Gear par set
12 Grundrahmen 132210 17
Base frame
13 Schneckenzahnrad Z-13 / Z=21 132220 6
Worm gear
14 Zahnrad =17 132221 6
D Gearwheel
L 15 Zahnrad Z=17 132222 6
Gearwheel
16 Zahnrad Z=13 132223 6
Gearwheel
17 Schienenraumer 132224 6
Rail guard
18 Schneckendeckel 132226 5
Worm cover
19 Kardanwelle L=20 mm 100260 4
Cardan shaft
20 Schneckensatz 135579 13
Wormgear set
21 Radsafz m. 2 Haftringen m. Zahnrad 134421 12
Wheelset w. 2 traction tires with gear
22 Radsatz m. Zahnrad ohne Haftring 134420 "
Wheelset w. gear without traction tyre
23 SK-Schraube M1,6x4 mm 115161 3
SK-Screw
24 TS - Fahrgestell 135606 12
Part set chassis
25 TS - Unterboden 132342 9
Part set - underbody
26 TS - KupplungI 132278 10
Part set Coupler
27 Kontakthalter 135576 4
Wheel contact holder
28 TS - Steckteile f. Blenden 132284 10
Part set for bogie
29 ZurUstbeutel 152358 22
Bag with accessories
30 Motorkontaktfeder lang 145560 4
Motor contact spring long
31 Motorkontaktfeder kurz 145561 4
Motor contact spring short
32 TS - Tiefzugstangen 132332 8
Part set bottom rods left, right
33 Radkontakt - ungebogen 135577 5
Wheel contact - unbent
34 Zugfeder 86208 3
Spring
35 TS-Dém%fer 132352 5
Part set damper
36 Kurzkupplung Vorentkupplung 115550 6
Short coupling pre-uncoupling
37 TS-Achsgeber 148163 5
Part set-Axle sensor
38 Klimakasten 137631 5
Klima box
39 Motordistanz 1+2 148105 1"
Spacer for motor
40 TS-Batteriekasten 152354 9
Part set-Battery boxes
4 Kardankugel 109614 4
Cardan ball
AC - Wechselstrom
42 Haftringsatz 10Stk. 12,5-15,3mm 40075
Set with tractionttires 10pieces
43 Schleifer 22mm 86030 14
Slider 42mm
44 GF-Schraube M1,6x5 mm 115269 3
GF-Screw
45 Radsatz o. Haftring o. Zahnrad 135594 10
Wheelset without traction tyre without gear
46 Radsatz m. 2 Haftring m. Zahnrad 135595 12
Wheelset w. 2 traction tyres w. gear
47 Radsatz o. Haftring mit Zahnradgi 135596 "
Ersatzteile erhalten Sie direkt unter www.roco.cc, bei Ihrem Fachhéndler. Wheelset without traction tyre with gear
Spare parts can be ordered directly at www.roco.cc and from your local 48 | Getriebeboden 132202 9
dealer. Gear bottom




